CRAFTSMAN

WORKSHOP STOOL #2423

ASSEMBLY INSTRUCTIONS

5 Part No. Description Oty
1 Upper Leg 1
2 Lower Leg 1
3 Feet 4
4 Ring 1
5 Seat 1
6 Bolt MBxdb 4
7 Locknut (M6] 8
8 Bolt M6x31 4
9 Swivel plate 1

10 Bolt M6x12 4

For assembly you will need a Phillips head screwdriver and a mini wrench

1 | Cross the legs (part® 16 2) to make an "X" shape. Make sure to put the upper leg (part# 1) above the lower leg (part# 2).

2 | Position the ring (part# 4) outside the legs. Assemble the ring to the legs using four (4] bolts (part# 6) and four (4] locknuts
(part# 7). Tighten with screwdriver and wrench.

3 | Twist swivel plate (part# 9] until top and bottom plates are offset. Set swivel plate (part# 9) on top of leg assembly. Feed four (4)
bolts (part#8 ) through swivel plate (part¥ 9) and leg assembly. Fasten with locknuts(part#7).

4 | Place the seat (part# 5) design side down on the ground. Turn leg assembly upside down so the bottom is in the air and place
on top of seat.

5 | Line holes in swivel plate with the holes in seat and screw leg assembly to seat using four (1) bolts (part#10 ). Securely
tighten with a screwdriver.

B. | Stand completed product on legs.

CRAFTSMAN LIMITED WARRANTY

FOR ONE YEAR from the date of sale this product is warranted against defects in material or workmanship.
WITH PROOF OF SALE return a defective product to the retailer from which it was purchased for free replacement.
This warranty gives you specific legal rights, and you may also have other rights which vary from state to state.

Transform SR Brands Management LLC, Hoffman Estates, IL 60179

06/19 (2423)



CRAFTSMAN

TABURETE PARA TALLER #2423

INSTRUCCIONES DE ARMADO

5 Num. de parte Descripcion Cantidad
1 Pata Superior 1
c Pata Inferior
3 Pies 4
4 Anillo 1
5 Asiento 1
§ Perno M6x4a 4
7 Contratuerca (MB) 8
8 Perno M6x31 4
9 Placa Giratoria 1

10 Perno Mbx12 4

Para el armado, necesitara un destornillador de cabeza Phillips y una llave pequefia.

1 | Cruce las patas (num. de parte 1y 2) para crear una forma de "X". Asegtrese de colocar la pata superior (nim. de pieza 1) por sobre
la pata inferior (nim. de pieza 2).

2 | Cologue el anillo (nam. de pieza 1) fuera de las patas. Realice el armado del anillo en las patas con cuatro (4) pernos (num. de
pieza B) y cuatro (4) contratuercas (nim. de pieza 7). Apriete con el destornillador y la llave.

3 | Gire la placa giratoria (nim. de pieza 9) hasta que las placas superior e inferior estén equilibradas. Cologue la placa giratoria
(nam. de pieza 9] sobre el conjunto de las patas. Cologue cuatro (4] pernos (nam. de pieza 8) a través de la placa giratoria (nam.
de pieza 9) y el conjunto de las patas. Sujete con contratuercas (nam. de pieza 7).

4 | Cologue el disefio del asiento (nim. de pieza 5) hacia abajo en el piso. Voltee el conjunto de las patas de forma tal que la parte
inferior quede hacia arriba y coléquela sobre el asiento.

5 | Alinee los orificios de la placa giratoria con los orificios del asiento y atornille el conjunto de las patas con el asiento con los
cuatro (4) pernos (ntim. de pieza 10). Apriete de forma segura con un destornillador.

B. | Apoye el producto armado sobre las patas.

GARANTIA LIMITADA DE CRAFTSMAN

DURANTE 1 ANO a partir de la fecha de compra, este producto tiene garantia contra defectos en el material o mano de obra.
CON EL COMPROBANTE DE VENTA, devuelva un producto defectuoso al distribuido al que lo adquirié para obtener un reemplazo gratis.
Esta garantia le concede derechos legales especificos, y es posible que tenga otros derechos, que varian de estado en estado.

Transform SR Brands Management LLC, Hoffman Estates, IL 60179

06/19 (2423)



CRAFTSMAN

WORKSHOP TABLE #2422

ASSEMBLY INSTRUCTIONS

[ 3
NG

‘ﬂl\
a4

8
N Part No. Description Qty
8 1 Table Top 1
c Table Top Bracket 1
3 Center Vertical Tube 1
4 b-Leg Base 1
; 5 Feet 5
/ 6 Gasket 1
I g 7 Bolt M6x35 1
10 8 Bolt M6x14 B
<, 9 Foot Rest 1
— 10 Bolt M6x8 1
m/u 11 Cover 1
12 Cover Plate 1

5
.i..i..i.‘\.i.k/
7 \8

For assembly you will need a Phillips head screwdriver and a mini wrench

1 | Putthe table top bracket (part#2) on the top of the Center Vertical Tube (part# 3). Assemble with 2pcs bolt M6 X 14 (Part# 8)

2 | Putthe table top (part#1) on the top of the assembled Center Vertical Tube (part# 3). Assemble with tpcs bolt M6 X 14 (Part# 8)

3 | Assemble the Foot Rest(part#9) on the assembled Center Vertical Tube (part#3) using a bolt M6x8 (part#10)

4 | Put the assembled Center Vertical Tube (part® 3) on the 5-leg base (part# 4] through the cover plate and cover (part# 11612)

5 | Use the bolt MBx35 (part# 7) to screw the gasket (part# 6) with the Center Vertical Tube (part# 3) on the bottom of the 5-leg base
(part# 4)

B. | Finally, insert and adjust the feet (part# 5) on the 5-leg base (part# 4).

CRAFTSMAN LIMITED WARRANTY

FOR ONE YEAR from the date of sale this product is warranted against defects in material or workmanship.
WITH PROOF OF SALE return a defective product to the retailer from which it was purchased for free replacement.
This warranty gives you specific legal rights, and you may also have other rights which vary from state to state.

Transform SR Brands Management LLC, Hoffman Estates, IL 60179

06/19 (2422)



CRAFTSMAN

TABURETE PARA TALLER #2422

INSTRUCCIONES DE ARMADO

1

‘II'IT\
a4

7\3 Num. de parte Descripcion Cantidad
8 1 Tabla Superior 1
c Soporte De La Tabla Superior 1
3 Tubo Vertical Central 1
4 Base De b Patas 1
; 5 Pies 5
/ 6 Junta 1
I g 7 Perno Mbx35 1
10 8 Perno Mbx14 B
e 9 Apoyapiés 1
— 10 Perno M6x8 1
m/u 11 Cubierta 1
12 Placa De Cubierta 1

5
aaa\a&f
7 \8

Para el armado, necesitara un destornillador de cabeza Phillips y una llave pequefia.

1 | Coloque el soporte de |a tabla superior (niim. de pieza 2) sobre el tubo vertical central (nim. de pieza 3). Realice el armado con 2
pernos MBx14 (nam. de pieza 8).

2 | Cologue la tabla superior (nim. de pieza 1) sobre el tubo vertical central armado (nim. de pieza 3). Realice el armado con 4 pernos
MBx14 (nam. de pieza 8).

3 | Realice el armado del apoyapiés (nam. de pieza 9) en el tubo vertical central armado (nim. de pieza 3] con el perno M6x8 (nim.
de pieza 10).

4 | Coloque el tubo vertical central armado (ntim. de pieza 3) en la base de 5 patas (nim. de pieza 4] a través de la placa de
cubierta y la cubierta (num. de pieza 11y 12).

5 | Utilice el perno MBx35 (num. de pieza 7) para atornillar la junta (ndm. de pieza 6) al tubo vertical central (num. de pieza 3) en la
parte inferior de la base de 5 patas (nam. de pieza 4).

B. | Por dltimo, inserte v ajustes los pies (num. de pieza 5) en la base de 5 patas (num. de pieza 4).

GARANTIA LIMITADA DE CRAFTSMAN

DURANTE 1 ANO a partir de la fecha de compra, este producto tiene garantia contra defectos en el material o mano de obra.
CON EL COMPROBANTE DE VENTA, devuelva un producto defectuoso al distribuido al que lo adquirié para obtener un reemplazo gratis.
Esta garantia le concede derechos legales especificos, y es posible que tenga otros derechos, que varian de estado en estado.

Transform SR Brands Management LLC, Hoffman Estates, IL 60179

06/19 (2422)



